TRC Field Sample No. | Sample No. | Sampling Location [ collection Start Date | sample Volume (m®) [ Analyte [ Analytical Method Lab Lab Sample Receipt Date | Antimony C: (ng/m3) | Barium C: (ng/m3) [ Beryllium C (ng/m3) | Cadmium C: (ng/m3) | Chromium (Total) C (ng/m3) | Copper C (ng/m3) [ Lead C (ng/m3) | (ng/m3) | Nickel C (ng/m3) [ Zinc C (ng/m3) [ Exceeds Target | Exceeds EPA
Target Air Quality Levels 5,000 5,000 | 40 | 600 | 10,000 1,50 | 500 | 200 16,000 | Air Quality Site Specific
EPA Site Specific Trigger Levels | 14,000 | 5,000 | 200 | 2,000 | 600 | 100,000 | 5,000 | 500 | 28,000 | 160,000 | Levels Trigger Levels

METALS-ST1-7/23/10  G0G260439001 Southwest Area (sidewalk bridge level) 7123110 2288.3 Metals 6020 TestAmerica-SAC 7/26/10 [ <524 <052 <052 <52 31 16.8 293 72 114 No No
METALS-ST2-7/23/10 | G0G260439002 Southeast Area (sidewalk bridge level) 7123110 2270.6 Metals 6020 TestAmerica-SAC 7126/10 43 57.2 <053 <053 59 128 155 a7 75 129 No No
METALS-ST4-7/23/10 | GOG260439003 Northwest Area (street-level) 7123110 2389.3 Metals 6020 TestAmerica-SAC 7/26/10 42 <50.2 <050 <050 6.4 493 16.9 498 8.7 182 No No
METALS-ST5-7/23/10 | G0G260439004 Firehouse #10 (roof level) 7123110 2050.1 Metals 6020 TestAmerica-SAC 7/26/10 44 70.6 <058 <058 7.8 66.3 23 731 103 182 No No
METALS-ST20-7/23/10 | GOG260439005 Northeast Area, Sidewalk Bridge 7/23/10 2245.4 Metals 6020 TestAmerica-SAC 7/26/10 45 774 <053 <053 103 151 249 108 126 299 No No
METALS-ST200-7/23/10 | G0G260439008  Station 20 Field Duplicate 7123110 22575 Metals 6020 TestAmerica-SAC 7/26/10 44 74.6 <053 <053 97 638 212 906 110 244 No No
METALS-ST21-7/23/10 | G0G260439007 Marriott Hotel, 4th Floor 7123110 1968.5 Metals 6020 TestAmerica-SAC 7/26/10 42 <610 <061 <0.61 <6.1 68.6 130 24.0 6.7 86.1 No No
METALS-ST22-7/23/10 | G0G260439006 | Roof of 120 Cedar Street 7123110 1849.1 Metals 6020 TestAmerica-SAC 7126/10 4.2 <649 <065 <065 <65 161 163 371 74 110 No No

Note:

1. All metals samples collected on July 23, 2010 have increased volumes; sample collection times for all samples were greater than 24 hours, ranging from approximately 24.4 hours to 30.8 hours, due to site safety issues.

130 Liberty Street Deconstruction Project

Metals

Page 10f 1



